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b
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 639.09785 MHz -46.22 dBm -33.22 dB 30,000 MHz 1,000 GHz 1.000 MHz 968.60820 MHz -46.23 dBm -33.23 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.61352 GHz -46.43 dBm -33.43 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61226 GHz -46.46 dBm -33.46 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.53450 GHz -44,77 dBm -31,77 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,06383 GHz -44,69 dBm -31,69 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.83092 GHz -40.64 dBm -27.64 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91342 GHz -40.68 dBm -27.68 db
9.000 GHz 13.000 GHz 1.000 MHz 10.58705 GHz -40.88 dBm -27.88 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57155 GHz -40.69 dBm -27.69 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87203 GHz -36.00 dBm -23.00 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.86153 GHz -36.02 dBm -23.02 dB
—_— —_—
)i 2 )i [
L JL ) L JL J
D: 22 10:11:14

Highest Channel / QPSK

Spectrum [DVD]

Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep

SGL Count 100/100

(@1 AvgPwr

Limit ¢heck PABS

10 AB I10LS NE_ABS PARS

| SPURIOUS_LINE_ABS _

-20 dém

-30 dém

-40 dBém = —— .vAvJ' L,

.MMWW

el dk

-60 dB

=70 dBs

-90 dém

-90 dém

Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 988,12344 MHz -45,93 dBm -32.93 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.59211 GHz -46.48 dBm -33.48 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.49203 GHz -44.94 dém -31.94 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.93292 GHz -40.60 dBm -27.60 dB
9.000 GHz 13,000 GHz 1.000 MHz 1063705 GHz -40.74 dBm -27.74 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87053 GHz -35.94 dBm -22.94 d&
i
JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 2 / 20MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB - PR, 1, Y. 40 dBm AP A A,
e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 968.24838 MHz -46.20 dBm -33.20 dB 30,000 MHz 1,000 GHz 1.000 MHz 988.60820 MHz -46.20 dBém -33.20 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -45.48 dBm -32.48 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.59169 GHz -46.41 dBm -33.41 d8
1,920 GHz 3,000 GHz 1.000 MHz 2.94620 GHz -44,85 dBm -31.85 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51542 GHz -44,67 dBm -31.67 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.80792 GHz -40.62 dBm -27.62 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99742 GHz -40.60 dBm -27.60 db
9.000 GHz 13.000 GHz 1.000 MHz 11.26197 GHz -40.78 dBm -27.78 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58455 GHz -40.85 dBm -27.85 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.87403 GHz -36.10 dBm -23.10 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.81353 GHz -36.18 dBm -23.18 d&
—_— —_—
)i 2 )i [
L JL ) L JL J
D: 22 10: 10:18:46
Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dem . . A,
T I e, W PR
dBm-
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 964,85507 MHz -46,31 dBm -33.31 dB
1.000 GHz 1.840 GHz 1.000 MHz 1,75835 GHz -46.29 dBm -33.20 d8B
1,920 GHz 3.000 GHz 1.000 MHz 2,97355 GHz -44.80 dem -31.80 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.91992 GHz -40.61 dBm -27.61 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,58505 GHz -40,82 dBm -27.82 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.86953 GHz -36.00 dém -23.00 d&
i
JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FG190730B
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MFHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0102
40 Normal Voltage 0.0014
30 Normal Voltage 0.0098
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0093
PASS
-10 Normal Voltage 0.0012
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0039
20 Maximum Voltage 0.0105
20 Normal Voltage 0.0000
20 Battery End Point 0.0068
Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A2-34 of 34
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 5

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 5/ 10MHz

RB Size

16QAM 64QAM 256QAM

Full RB

Middle CH

Full RB Full RB Full RB

Limit: 13dB

4.58

5.54 6.14

Result

LTE Band 5/ 10MHz / QPSK

PASS

Middle Channel / Full RB

LTE Band 5/ 10MHz / 16QAM

Spectrum 3 Spectrum 3
Ref Level 30.00 cBm  Offset 11,00 b Ref Level 30.00 cBm  Offset 11,00 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
= S
o ST o R
N
N
00 00
% ‘
16+ . 1E- 5
‘.‘ 3
{
i \
1 ; 1 \
i
|
F 836.5 MHz Mean Pwr + 20.00 di F 836.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2195 cbm 27,00 dbm 5.04 dB 2.41 dB 4.00 dB 4.58 dB 4.90 dB Trace 1 | 2054 cbm 26,57 dbm 5.02 dB 2.93 dB 4.75 dB 5.54 dB 5.91 dB
e — — —
CERRREE ] [ BERRERE I

Middle Channel / Full RB

LTE Band 5/ 10MHz / 256QAM

Spectrum 3
Ref Level 30.00 cBm  Offset 11,00 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view
S
o
00
1E- -
N/A
\
1€ 3
|
1
|
i
F 836.5 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 2001 cBm 27,16 dbm 7.15 dB 3.10 dB 5.13 dB ©.14 dB ©.76 dB
——
[ EEERREE ]

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number

: A5-1 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.23 | 121 | 297 | 3.00 @ 489 | 486 | 977 | 991 - - - -
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.22 - 2.99 - 4.88 - 9.71 - - - - -
TEL : 886-3-327-3456 Page Number : Ab-2 of 24

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG190730B

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.89 dBm) ™M1[1] 16.50 dBm)
836.57550 MHz 836.16150 MHZ,
20 I 20 I
" 7 nde 26.00 dB . - ndB 26.00 dB
- bl diniint il e 1.230800000 MHz o N M e f A B @A 1.214000000 MHz,
Qfactor | 679.7 7 Q factor 688.8
. [\ P I
! /| \‘ o ¥ T
04 - - 10 d \;
[ \ [ |
20 df ] T 20 df L
.~ /
A o] S AL n |
SR 30 dire v
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.5755 MHz 16.89 dBm nd@ down 1.2308 MHz M1 836.1615 MHz 16.50 dBm nd@ down 1.214 MHZ
T 1 935.8874 MHz -9.19 dBm nd8 26.00 dB TL L 535,958 MHz -9.25 dBm n 26,00 d8
T2 1 837.1182 MHz -9.43 dBm Q factor 679.7 T2 1 837.1098 MHz -9.22 dBm Q factor 688.8
L U J wa L JU J L]
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.05 dBm) ™M1[1] 17.45 dBm)
[ 836.76770 MHz 835.86460 MHZ,
20 — 20
K [~ B A 26.00 dB ) 26.00 dB
A ~ o I
104 { B \ 2.973000000 MHz| 10 4 2.997000000 MHZ|
] Q factor \ 281.5) 7 Q factor 278.9
/
od 0 d
£
i i
-10 df v -10 7
A\ /
204 20d - -
I . / I ]
L e o Pt e s W e i TaN ol
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 836.7877 MHz 18.05 dam nd8 down 2,973 MHz ML L 835.8545 MHz 17.45 dam nd8 down 2,997 MRz
T 1 835.0015 MHz -8.04 dBm nd8 26.00 dB TL L £34,9775 MHz -8.25 dBm nd8 26,00 d8
T2 1 837.9745 MHz -7.75 dBm Q factor 281.5 T2 1 B37.9745 MHz -8.28 dBm Q factor 278.9

J

L U

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.43 dBm) ™M1[1] 15.14 dBm)
837.81900 MHz 838.15600 Mz
= 26.00 dB @ ndp g 26.00 dB
w0 r 4.885000000 MHz| 0d et VA WAV 4.855000000 MHz
7 L 171.5 i Q factor 1 172.6)
od | 0d
{ ]
10 df -10 o
{
20 d 20 di !‘
s Tl 2 i AW, o
a0 30 s ma 7
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.819 MHz 15.43 dBm nd@ down 4.885 MHz M1 B3B.158 MHz 15.14 dBm nd@ down 4,855 MHZ
TL 1 834.082 MHz -10.73 dbm nd8 26.00 dB TL L 34,092 MHz -11.20 dbm 26.00 dB
T2 1 838.948 MHz -10.44 dBm qQ factor 1715 T2 1 B38.948 MHZ -10.47 dam 172.6
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 5
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5 dBm)| ™M1[1] 16.68 dBm)
834.1220 MHz 898.1780 MHz
20 20 1
P | —mde 26.00 dB _ N S ,—’%‘_B, L 26.00 dB
. - - LM 0.770000000 MHZ . P N L Rl 0.910000000 MH;]
Q factor 85.4 ] Q factor \ 84.6
od / ) 0d / x\
|
¥ g
-10 df -10 d T
/ \
20 d = —~ 20 d
oY PPN RV Nl
AT S v - e S Ny
3 Bt it e o S
40 df -40 d
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,122 MHz 17.55 dam ndB_down 9.77 MHz ML 38178 MHz 16.68 dBm ndB_down 9,91 MHZ
TL 1 831.665 MHz -8.56 dBm nd8 26.00 dB T1 L B31.545 MHz -8.94 dBm nd8 26.00 dB
T2 1 841.435 MHz -8.46 dBm Q factor BS.4 T2 1 B41.455 MHz -9.21 dBm Q factor 84.6
L I 4 [S JL -

J

LTE Band 5
Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

Ref Level 30.00 GBm  Offset 1100 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 11,00 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.65 dBm) ™M1[1] 16.64 dBm)
836.76570 MHz 836.69180 Mz
= 26.00 dB @ ndB_ 26.00 dB
104 AP N e A 1.219600000 MHz 104 A B - i C AR 2.991000000 MHZ|
i 686.1 7 Q factor 279.7
od 0 d |
] \ 7
2 } \
10 df {[ i -10 o - -
20 d - ‘\ 20 d / -
J \ / 8
-0 A MY =30 = ’
e n AT T VA ] = SN
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.7657 MHz 14.65 dBm nd@ down 1.2196 MH2 M1 836.6918 MHz 16.64 dBm nd@ down 2,991 MHZ
TL 1 835.893 MHz -11.41 dm ndd 26.00 dB T1 L B35.0255 MHz -9.39 dBm nd8 26.00 dB
T2 1 837.1126 MHz -11.03 d8m Q factor 686.1 T2 1 B83B.0165 MHz -9.23 dBm Q factor 279.7
L I 4 - [S JL -

J

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Ref Level 30.00 dém  Offset 11,00 dB & RBW 100 kHz Ref Level 20.00 dém  Offset 11.00 db & RBW 300 kHz
lo Att 0ds SWT 18 ps @ VBW 300 kHz  Mode Auto FFT

o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.46 dBm 15.90 dBm)|
837.28900 MHz 897.6190 MHz
= 26.00 dB @ 26.00 dB
. et . 4.875000000 MHz . e ] v 9.710000000 MHZ|
W '{ 171.7 0 7 Q factor ‘\\ 86.3
/
o4 : 0d Y
7 o \
-10 + -10 d ‘\
20 d 20 d ," 4
A o O i
AT Y =
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837,289 MHz 14.46 dBm nd8 down 4.875 MHz ML L E37.510 MHz 15.90 dBm ndB_down 9,71 MHZ
TL 1 834.062 MHz -11.67 dam nd8 26.00 dB T1 L B31.665 MHz -9.90 dBm nd8 26.00 dB
T2 1 838.938 MHz -11.39 d8m Q factor 171.7 T2 1 B41.375 MHz -10.60 dBm Q factor 86.3
L I 4 - [S JL -

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG190730B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 1.08 | 272 | 270 | 449 | 4.49 | 9.05 | 9.03 - - - -
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 - 2.73 - 4.50 - 9.03 - - - - -
TEL : 886-3-327-3456 Page Number : A5-5of 24

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.04 dBm) ™M1[1 16.01 dBm)
- 1 836.79370 MHz - e 836.18950 MHZ,
| _OXBw 1085314685 MHz 7 1.079720280 MHz,
PAaR et ROSRORN S IVANE Lepriv g [ L
10d i 104 i
od r 0 -
4 / \
/ !
-tod ‘\ -10d -
v
204 3 - 20d ” \
z Tl Rl P o - |y A\
e e =
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.7937 MHz 17.04 dBm ML 36,1895 MHz 16.01 dam
T 1 835.95734 MHz 9.33 dBm Oce Bw 1.085314685 MHz TL L 835.96014 MHz 9.93 dBm Oce Bw 1.07972028 MHz
T2 1 837.04266 MHz 10.89 dam T2 1 837.03986 MHz 9.61 dam

)i ) ]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

L I ]

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1844 dBm) ™M1[1] 17.01 dBm)
- 1 837.24930 MHz - 1 837.05140 MHZ,
(F NG 2SN P 7 ST 2.721276721 MHz S =T 2.703296703 MHZ
10d ] " 10d -
d / | p [ \
o 7 o 7
/ \ /
-10 df 7 -10 d
\ 7
/
g— 20d 7
/ - | o - N
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.2433 MHz 18.44 dam ML 37,0514 MHz 17.81 dam
T 1 835.13936 MHz 12.30 dBm Oce Bw 2.721278721 MHz TL L 835.14535 MHz 11.60 dBm Oce Bw 2.703296703 MHz
T2 1 837.86064 MHz 12.65 dam T2 1 83784865 MHz 10.42 dom

U ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11.00 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.77 dBm) ™M1[1] 15.24 dBm)
- 1 838.53800 MHz - - 835.88100 MHZ,
. - Bre 4.485514486 MHz : Bw 4.485514486 MHZ
Y P N R s LT Al WVt W T I ity
o v e f i 04 ™ AW Wi,
] i \
! ! 1
od 0 d
f’ [ |
10 d -10 di -
i |
204 i,H - 20d \.‘
N S pava VANV . [V P .
74 30, 1iEr =
40 df -40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,538 MHz 16.77 dam ML L B35.BE1 MHZ 15.24 dam
T 1 834.26224 MHz 11.09 dBm Oce Bw 4,485514456 MHz TL L 834.26224 MHz 10.66 dBm Oce Bw 4.485514486 MHz
T2 1 838.74775 MHz 9.26 dam T2 1 838.74775 MHz 10.33 dam

U ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.47 dBm) 16.76 dBm)
- 4820 MHzZ - 839.2170 MHz
- N S ] 050040051 MHz 9.030969031 MHZ
L VAT PV o
e o s
10d ; 104
{
a .f o
10 ] 10 di |
|
204 e 20d L
o l— ! RN .
0 &L
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,482 MHz 17.47 dam ML 30217 MHz 16.76 dam
T1 1 9319845 MHz 10.92 dBm Oce Bw 9.050943051 MHz T1 L £32.0045 MHz 10.68 dBm Oce Bw 9.030969031 MHz
T2 1 84103585 MHz 11.41 dam T2 1 8410355 MHz 11.12 dam
L I 4 [S JL 4 -

LTEB

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
1 aBm)| MI[1] 16.49 dBm
- 836.22310 MHz - 836.74580 MHZ,
1093706294 MHz 2.727272727 MHz
LA i a1 e
10 d R A Ve \ 10 d
od 0 d ;
/| /
104 fl‘ -10d /
204 - 20d
| \ / -
/ Wy e e e
-3 4B e
30,08 v - T =i
-40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.2231 MHz 14,39 dam ML L 836, 7458 MHz 16.49 dam
T1 1 835.95455 MHz 8.42 dBm Oce Bw 1.093706294 MHz T1 L 835.14535 MHz 9.91 dBm Oce Bw 2.727272727 MHz
T2 1 837.04825 MHz 8.27 dam T2 1 837.87263 MHz 9.35 dam
L I 4 - [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.03 dBm)
837. 839.8570 MHz
= t: By 4.495504496 MHz @ o 9.030969031 MHZ
10d Pl pems o g dn_m o oy e 104 E T Vo s
/
! \
04 : 04 / \
104 / 0d
\
204 f 20d \1
| . Ll
1 e A T A v -3 = =
-40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.528 MHz 13.52 dam ML £30.357 MHz 15.83 dam
T1 1 834.25225 MHz .02 dBm Oce Bw 4,495504496 MHz T1 L £32.0045 MHz 10.23 dBm Oce Bw 9.030969031 MHz
T2 1 838.74775 MHz 8.53 dam T2 1 8410355 MHz 9.97 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum L

Ref Level 30.00 dBm  Offset 11.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.00 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKABS PAES

. ; ; AES Line _$PURIDUS_LINE_ABS PAB:
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P /.‘ 20 dBH-.‘P /#\ 5
10 dem { '\ 10.dem T
o dd \ 0 dBm }
-10 dem -10 dBm—1
SPURIOUS_LINE_ABS \ j{
20 dBm w.\ -20 dBm i
-30 dBm -30 dBp—f
-40 dBm Nf, m\)ﬂ -40 difm \'\
50 dem = em ==
[ ____,//—-"'L{)’V '\J‘ \_HMM%‘M

O dEm 50 dBm —=
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

§15.000 MHz 523,000 MHz 100,000 kHz 522,99600 MHz -51.05 dBm -38.05 d& 547.000 MHz 840.000 MHz 100.000 kHz 548,74925 MHz 21.17 dém -6.83 dB

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -27.39 dBm -14.35 dB 949,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -29.28 dBm -16.28 dB

824.000 MHz 526,000 MHz 100,000 kHz 824,24875 MHz 21.24 dBm -8.76 d& 850.000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -50.87 dbm -37.87 dB

S
Y
) ) I [ >

Date: 22.5

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm £ s 10 daj. \
ode /f 1\ 0 dey \
-10 dem - -10 dLn‘
SPURIOUS_LINE_ABS f H‘
-20 dem ] 20 dBm
-30 dBm rt,—""' Bm
,
-40 dem — L -40 dBm M“‘MJ\
L
50 dem ~ 50 dem [
I T
~60 dem; -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -34.39 dém -21.39 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.56743 MHz 12.53 dBm -16.47 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz 823,56254 MHz -26.13 dém -13.19.d8 849,000 MHz 850,000 MHz 20,000 kHz 849,05644 MHz -34.38 dBm -21.38 dB
524.000 MHz 826,000 MHz 100,000 kHz 824,65235 MHz 13.50 dBm -16.50 dB B50.000 MHz 560000 Mz 100000 kHz 55001495 Mis ~34 52 dbm o1t b
Y
I 1 P
Date 2.5EP.2021 11:37:39

Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

cotrum | @[ spectrum
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P fl\ 20 gbine [r.\ s
10 dem f 10 dBm: ‘ ‘
| \ |
0dB k 0 dem K i
-10 d8m -10 dBm
SPURIOUS_LINE_ABS \\ J
-20 dem ‘J’\I -20 dBm
-30 dem ) -30 dem i \
-40 dm J/ P“KL -0 di m‘# \\
-50 dem e, m ]
——,
I e e[
60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,96404 MHz -50.70 dém -37.70 d& 847.000 MHz §49.000 MHz 100.000 kHz 548,73526 MHzZ 50.53 dBm 0.47 d&
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -24.30 dBm -11.30 8 949.000 MHz 850,000 MHz 20.000 kHz 249,00849 MHz -28.17 dBm -15.17 de
824.000 MHz 826.000 MHz 100.000 kHz 624.21279 MHz 20.72 dem -9.28 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -50.81 dBm -37.81 dB
S
i J [ i 1 )
Date:r 2 021 11:35:48

Date: 22.5

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2 SEP.2021

11:

Date:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm [ﬂ"""‘"“'"""’\\l 10 dprfrete
: | I
0d { t 0 de \
-10 dem - \ -10 dpm
SPURIOUS_LINE_ABS l ‘
-20 dem J W 20 dBm
-30 dBm M "‘#Bn—
40 dem L 40 dem A \\T\ ~_
-50 dBm = K
m — S0 dBm ~
N WSS o |
A 0 dBm - — -
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 822,99600 MHz -35.72 dém -22.72 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz a‘t_?ﬁ: MAz 12.62 dBm -1?WI
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,96553 MHz -28.77 dém -15.77 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,06943 MHz -35.42 dBm -22.42 dB
£24.000 MHz 525000 MHz 100.000 kHz 824.35564 MHz 13.05 dBm -16.05 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -36.54 dBm -23.94 dB
Y
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto Sweep

s um

Ref Level 30,00 dém Offset 11.00 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKABS PAES

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P F\ 20 dbime =
10 dem f{ \ 10 dBm: |‘ ]|
o dd \ 0 dBm J{
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS \ H
-20 dBm m -20 dBm
30 dem L\ -30 dem
-40 dam A -40 di mw T
/ \ AN
-50 dBm ar m
T ~ N —
et B e U

&0 dEm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -51.60 dém -38.60 de 847.000 MHz 849.000 MHz 100.000 kHz 848,73926 MHz 20.25 dBm -9.75 dB

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -30.45 dBm -17.45 dB 543,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -29.39 dBm -16.39 dB

824.000 MHz 826.000 MHz 100.000 kHz 82424276 MHz 19.28 dém -10.72 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -50.58 dBm -37.58 dB

S
Y
il A I [| o

Date: 22.5

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 11.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.00 db
SGL Count 100/100

Mode Auto Sweep

z.SEP.2021 11:

@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
6 5 5 ABS Lt SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine s
10 dBm y o Y 10 dawf ‘\
0d8 }f \ 0 der ]|
-10 dem ‘ -10 dbm
SPURIOUS_LINE_ABS ‘ \ \
-20 derm [' 20 g
30 dem M,\J ,".#FM -30 gBm
40 dBm . M 40 dem
) e
A P~
-50 dem -50 dem: e
- ,‘__—r’M Hx\“—-m
#5 g 60 dem —— e N ER—
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -38.81 dém -25.81 d& 847.000 MHz §49.000 MHz 100.000 kHz §48.58142 MHZ 11.58 dBm -18.42 d&
523.000 MH2 | B4.000 MHz 20.000 kiz 823,57852 MHz ~34.36 dbm -21.36 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -38.39 dBm -25.39 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.96204 MHz 12.13 dém -17.67 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -39.69 dBm -26.69 dB
Y
I it i

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-10 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

(=)

Ref Level 30.00 dBm  Offset 11.00 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém Offset 11.00 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHBEK PAES
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P {H\ 20 gbine f!\, 5
10 dem l 10 dBm f i
|
08 \‘ 0 dem ’ -
-10 dBm -10 dBm. -
SPURIOUS_LINE_ABS \ ’I
-20 dBm f -20 dBm j‘ \
-30 dBm ’j “"IN\“ {ﬂll -30 dem + T
oo w1l N 1
fL 7 [ ‘l j 41 dem W
/ By ) Mg
50 dam T 50 it
= RV SN |
T — [ L
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -41.14 dBém -28.14 de 846.000 MHz 849.000 MHz 100.000 kHz 848,74975 MHz 21.80 dBm -8.20 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -17.23 dBm -4.23 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -18.40 dBm -5.40 dB
824.000 MHz 827.000 MHz 100.000 kHz 824.22027 MHz 22.25 dBm -7.75 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,05495 MHz -41.93 dbm -28.593 db
S
Y
il A I [] o

Date: 22.§

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgrwr
Limit fheck PAES | SPURIGE CHNEKABS_ PARS
& ' ; ABS Line _§PURIOUS_LINE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dBm o - T S =
0 dB ! \\ dem. ‘
-10 dem f ffm dBm -
SPURIOUS_LINE_ABS J
-20 dem J -20 dBm Jl
-30 dBm: f__ e -30 dém w
40 dem = ~40 dem
50 dem — A 50 dem o
_—-—-—-‘""’
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,81219 MHz -26.04 dém -13.04 d& 846.000 MHz §49.000 MHz 100.000 kHz §46.71479 MHz 10.08 dBm -19.92 d&
523.000 MH2 | 694,000 MHz 30.000 kHz 823,58751 MHz ~23.06 dBm -10.06 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -26.16 dBm -13.16 dB
524.000 MHz 527,000 MHz 100,000 kHz 825,07742 MHz 10.49 dBm -19.51 dB 850,000 MHz 860.000 MHz 100000 kHz 5D 14435 MHz ~32.85 cbm 1585 db,
Y
I it i
2.5EP.2021 13:42:42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum

(=)

Ref Level 30.00 dBm  Offset 11.00 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém Offset 11.00 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P f.\ 20 ghine { 5
10 dem | l 10 dBm: I‘
ode T 0 dBm (J |
-10 d8m H -10 dBm
SPURIOUS_LINE_ABS ] ‘l
-20 deém ] -20 dBm }
J ]
30 dem i ﬂ -30 dem T
o TN R
RN, PR
-50 dem — AN ]/ —Sdh;, e LA
S 2 L N
B e S R -
68 dim 50 dBm -
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -41.96 dBm -28.96 de 846.000 MHz 849.000 MHz 100.000 kHz 848,75574 MHz 20.96 dBm -9.04 d&

823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -16.24 dBm -3.24 dB 949,000 MHz 850.000 MHz 30,000 kHz 540,00640 MHz -12.99 dBm -5.90 dB

824.000 MHz 827.000 MHz 100.000 kHz §24.23826 MHz 21.40 dBm -8.50 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -43.06 dbm -30.06 dB

S
T
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem . Zu e
ode T \ dem i
-10 d8m f -10 dBm. -
SPURIOUS_LINE_ABS [ |
-20 dem )1 -20 dBm Il
-30 dem /_,,./ ey -30 dem \\m
[
-40 dBm = -40 dBm 'wr
o
et
50 dem — -50 dem -
e 4—1——'—"‘"”—‘—‘— —
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Range Up REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,85215 Mhz -28.33 dem -15.33 dB 846.000 MHZ 849,000 MHZ 100,000 kA2 84677173 Mz 850 cbm —1.00 08
523.000 MH2 | 694,000 MHz 30.000 kHz £23,599550 MHz ~25.69 dbm -12.69 d8 849.000 MHz 850,000 MHz 30,000 kHz 849,00450 MHz -28.14 dBm -15.14 dB
824.000 MHz B27.000 MHz 100.000 kHz 824.28921 MHz 9.55 dBm -20.45 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -34.56 dBm -21.56 dB
T
) i )
2.5EP.2021 13:44:33

Date:
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG190730B

LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dg Mode Auto Sweep
SEL Caunt 1007100 ESGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5
N
10 dBm f \ 10 dBm [ -
0ds l\ 0 dem J
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS \ )
-20 dBm -20 dBm
A [
-30 dem / fJ ! -30 dem
\ AR
-40 dem / ‘U ‘l f’n‘\ 4h dBm L‘ M
-50 dBm ,A I’ 1 | |l/-51 dem: \‘
g oy e ;S ey W Ry |
£ cam: 60 dBm —
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -44.73 dBm -31.73 d& 846.000 MHz 849.000 MHz 100.000 kHz 848,77373 MHz 19.62 dBm -10.38 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -22.32 dBm -9.32 dB 949,000 MHz 850,000 MHz 30,000 kHz 549,00050 MHz -23.68 dBm -10.68 dB
824.000 MHz 827,000 MHz 100.000 kHz 824,24725 MHz 20.13 dBm -0.87 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -45.68 dBm -32.68 db
S
Y
il A I [] o
Date:r 2 021 13:57:02 Date: 22.5 14:01:27

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dBm 10 dem Ky ..
/ 3
0 de } + dBm; .‘
-10 dBm | H{NN-10 dem -
SPURIOUS_LINE_ABS ’ \
20 dem | 20 dim 1
-30 dBm MN; -30 dem
40 dem ALl 40 dom \“'vwﬁ —
_/\-F‘/ -
50 dam 50 dem -
I e T
=60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,96404 MAz -33.58 dem -20.59 dB 846.000 MHZ 849,000 MHZ 100 000 kHz 847 13736 Mz .67 dom —5.99 08
523.000 MH2 | 694,000 MHz 30.000 kHz £23,53550 MHz -30.76 dBm -17.76 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -31.36 dBm -18.36 dB
824.000 MHz B27.000 MHz 100.000 kHz 824.57393 MHz £.00 dBm -22.00 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -37.26 dbm -24.26 dB
T
I 1 P
2.5EP.2021 13:5B:53
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

14:05:10

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghilie ~FPURIOUS_LINE_ABS P ’,\ 20 ghine 7" 5
/
10 dém | \ 10 dBm "
0 de / i‘ 0 dem { \
-10 d8m 1 -10 dBm v
SPURIOUS_LINE_ABS \ I ¥
-20 dem r -20 dBm f T
-30 dem j ‘M ‘ﬂ'\ -30 dem 4
. : | A T
7 T T i 40 'JV"
. ) o " |
-50 dem dem
[ T e A "‘{‘Eh
FAR I AL ] N
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,18082 MHz -39.83 dém -26.83 de '844.000 MHz 849.000 MHz 100.000 kHz 848.65784 MHz 21.13 dBm -8.87 dB
823.000 MHz 524.000 MHz 50.000 kHz 823.99950 MHz -21.83 dBm -8.83 dB 49,000 MHz 850.000 MHz 50,000 kHz 340,00050 MHz -21.62 dbm -9.62 dB
824.000 MHz 929,000 MHz 100.000 kHz 82436713 MHz 21.81 dBm -8.19 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.25475 MHz -46.34 dBm -33.34 dB
S
T
il A I [] [ ]

Date: 22.§

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem 10 dém
/rwn'-»-ww va-«mrvv—v.f\ Pty it AN
0ds } g dem
-10 dBm f \ 10 dBm
SPURIOUS_LINE_ABS J \ \
20 dem 20 dBm T
-30 dém p— T -30 dBm '
J,\,f.z- w*“‘“—‘-_
-40 dem P 40 dem <
L T
O 50 dem -
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | |[I'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,90800 MAz -27.0% dem -14.09 d& 844.000 MHZ 849,000 MHZ 100 000 kHz 845 21628 MHZ =46 dom 255408
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,99550 MHz -25.53 dém -12.53 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -28.66 dBm -15.66 dB
£24.000 MHz 529000 MHz 100.000 kHz 826.82967 MHz 7.73 dBm -22.27 d& 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -33.38 dBm -20.38 dB
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P . 20 dhine A s
10 dem ‘ \' 10.dem !‘
ode H’ l\ 0 dem JJ \
-10 dBm -10 dBm 1
SPURIOUS_LINE_ABS 1 / 1
20 dem }. 20 dim J‘I
-30 dBm “‘V J} f -30 dem -
|
U
-40 dem 7~ \' T ‘ J‘A\ 40 dem ﬁj
\ ‘ ly N
50 dam MM ), i ! rL."&" E i L !
«/\"N"'-w-«—-) \W‘V\‘ﬂw ! sl ] o "*L-..«__w |
=6l cam -60 dem:
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,18681 MAz -40.65 dem -27.65 dB 544000 MHZ 849,000 MHZ 100,000 kA2 848.63287 MhZ 5050 dbm ~0.10 dB
523,000 MHz £824.000 MHz 50.000 kiz 923,99650 MHz -20.35 dém T35 d8 849,000 MHz 850.000 MHz 50,000 kHz 849,02148 MHz -23.94 dBm -10.94 dB
£24.000 MHz 529.000 MHz 100.000 kHz 824.35714 MHz 21.28 dem -6.72 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.57443 MHz -46.35 dBm -33.35 dB
S
T
Il - i [ o

Date: 22.§

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2 SEP.2021

14:10:44

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . ' abs Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dBm
(rw"-nﬂw*mvwﬁw - Ay "
0dB f A derm
] |
10 dem ‘ { 10 dBm ‘
SPURIOUS_LINE_ABS J \ 1
20 dem I{ 20 dBm H
-30 dBm -30 dem
fisghert
M,—f"‘"’""“wn‘ L
p— 40 dBm
- 50 dem -
50 derm
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz -30.11 dem -17.11 de 844.000 MHZ 849,000 MHZ 100 000 kHz 894.06653 Mz & 54 b 5,76 0B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,99550 MHz -28.72 dbm -15.72 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00350 MHz -31.78 dBm -13.78 dB
824.000 MHz £29.000 MHz 100.000 kHz 82575075 MHz 7.04 dBm -22.06 dB 850.000 MHz 860.000 MHz 100.000 kHz 85010490 MHz -36.28 dBm -23.28 dB
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 5/5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 22.§

ectrum = s um
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghine _FPURIOUS }INE_ABS P (’\ 20 dhine s
10 dBm 10 dBm ’
0de ’] }i 0 dem { ]
-10 dBm 1 -10 dBm
SPURIOUS_LINE_ABS H l\ ;
-20 deém # . -20 dBm .
-30 dBm H {’"\\ -30 dem /j
-40 dam { "L A )40 cem
N LY I [ AN
-50 dém [ b T £ 1 50 dgm W, 1l |
-0 dBrm 50 dBm _-
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 82219680 MHz -42.96 dém -29.96 d& 844.000 MHz §49.000 MHz 100.000 kHz 848.67283 MHZ 19.60 dBm -10.40 d&
523,000 MHz £824.000 MHz 50.000 kiz 823,99950 MHz -23.62 dm -10.62 8 849,000 MHz 850.000 MHz 50,000 kHz 849,01548 MHz -25.21 dBm -12.21 dB
824.000 MHz £29.000 MHz 100.000 kHz 82430710 MHz 19.61 dém ~10.19 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.54446 MHz -44.67 dbm -31.67 dB
S
T
Il - i 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem 10 dBm
| ST S aspton, o vty
ode / it dem
| |
-10 dBm ‘ { 10 dBm
SPURIOUS_LINE_ABS } 1
20 dem f 20 dBm L
-30 dBm i 30 dem
40 dBm m— 40 dBm ll-.m.,.,‘ f
]
50 dBm 50 dem ~_
60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | __Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,94006 MAz -34.77 dem -21.77 d& 844.000 MHZ 849,000 MHZ 100,000 kA2 894 50667 Mz 04 cBm —5.96 0B
523.000 MH2 | 694,000 MHz £0.000 kHz 823,99251 MHz -31.60 dBm -18.60 d& 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -34.21 dBm -21.21 dB
824.000 MHz £29.000 MHz 100.000 kHz 824.82667 MHz 5.82 dBm -24.18 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.17483 MHz -38.39 dBm -25.39 dB
T
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG190730B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Date: 22.5

cotrum | @[ spectrum
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 1‘ 20 gbine s ’.\
10 dem ‘l 10.dem ( l
08 Jl i 0 dem T
-10 d8m T -10 dBm [ |
SPURIOUS_LINE_ABS / | ﬂl i
-20 dBm } - -20 dBm { \
-30 dBm \ 30 dem : .
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i il W/ N
-50 dem: ,IM‘ A 7 \ -y dBm o
. / i
A A R Ny B o\t gl P ot \‘*‘-*—M_
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,99600 Mhz 51,79 dem ~36.79 db 539.000 MHz 849,000 MHZ 100,000 kA2 848, 40550 WAz 21.15 dBm 5.8 0B
£23.000 MHz 824,000 MHz 100.000 kHz 82397453 MHz -31.10 dBm -18.10 8 949.000 MHz 850,000 MHz 100,000 kHz 849,00050 MHz -29.38 dBm -16.38 d8
824.000 MHz £34.000 MHz 100.000 kHz 624.61439 MHz 21.23 dem -8.67 db 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -52.19 dbm -39.19 dB
T
i [ i 1 )
Date: 22.SEF.2021 14:31:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . ' abs Line _§PURIOUS_|LINE_ABS, PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
; P,
o i B R A oL 0 /B\»m R | e R /\.,.,W\\
-10 d8m \ -10 dem -
SPURIOUS_LINE_ABS ( \ l
-20 dém J‘ -20 dBm L
v ‘ h
-30 dBm J— "30 dem “
pn |
40 dem e,
-50 dem -50 dem:
]
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,91608 MAz -30,45 dem -17.45 dB '839.000 MHZ 849,000 MHZ 100 000 kHz 841,03207 Mz 553 cbm 477 08
523.000 MHz | B94.000 MHz 160.000 khz 823,57752 MHz -27.14 dém “14.14.d8 849.000 MHz  850.000 MHz 100,000 kHz 849,04545 MHz -29.69 dBm -16.60 dB
824.000 MHz B34.000 MHz 100.000 kHz 825.33367 MHz .03 dBm -25.07 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.23477 MHz -34.49 dBm -21.49 dB
T
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG190730B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5 “
10 dem \l 10 dBm: ( \
0dB J 0 dem
I [
-10 dBm - -10 dBm.
SPURIOUS_LINE_ABS / \ H \‘
-20 dém ’ T -20 dBm / i
-30 dBm I \\ -30 dBm 4 |
L
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Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -52.04 dém -39.04 de '839.000 MHz 849.000 MHz 100.000 kHz 848,41558 MHz 20.57 dBm -9.43 dB
823.000 MHz 824,000 MHz 100.000 kHz 823.97453 MHz -32.13 dBm -19.13 dB 949,000 MHz 850,000 MHz 100,000 kHz 540,00840 MHz -29.96 dBm -16.96 dB
824.000 MHz 834.000 MHz 100.000 kHz 824.60440 MHz 20.71 dBm -9.29 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -52.52 dbm -39.52 dB
\
i e N [1 e
Date: 22.SEF.2021 14:32:14 Date 22 14:43:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
¥ . ' abs Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
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Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,79620 MAz -33.21 dem -20.21 d& '839.000 MHZ 849,000 MHZ 100 000 kHz 84154246 M2 377 cbm 6.9 08
523.000 MHz | B94.000 MHz 160.000 khz 823,50454 MHz ~30.45 dBm “17.45 d8 849.000 MHz  850.000 MHz 100,000 kHz £49,00250 MHz -32.64 dBm -19.64 dB
£24.000 MHz 534.000 MHz 100.000 kHz 826.43257 MHz 4.12 dBm -25.88 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,12488 MHz -37.13 dBm -24.19 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
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Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -52.48 dBm -39.48 de '839.000 MHz 849.000 MHz 100.000 kHz 848,42557 MHz 20.01 dBm -9.99 d&
823.000 MHz 524.000 MHz 100.000 kHz 823.98052 MHz -34.94 dBm -21.94 dB 949,000 MHz 850,000 MHz 100,000 kHz 549,00150 MHz -37.04 dBm -24.04 dB
824.000 MHz 834.000 MHz 100.000 kHz §24.55445 MHz 19.07 dém ~10.93 d8 850.000 MHz 860.000 MHz 100.000 kHz 851.65335 MHz -52.02 dbm -39.02 dB
T
i e N [1 e
Date: 22.SEP 021 14: Date 22 14:53:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PARS | SPURIGIECHEEKARS PAES
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-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 82276424 MHz -32.58 dém -25.58 dB 839.000 MHz 549,000 MHz 100.000 kHz 84166234 MHz 2.94 dBm -27.06 dB
823.000 MHz 824,000 MHz 100.000 kHz 823,98851 MHz -32.59 dBm -20.59 dB 543,000 MHz 850.000 MHz 100.000 kHz 849,01048 MHz -36.43 dBm -23.43 dB
824.000 MHz 834,000 MHz 100.000 kHz 826.71220 MHz 3.51 dBm -26.49 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,28472 MHz -41.25 dbm -28.25 db
Y
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG190730B

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
5p T|[ spect i
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
i INE_ABS PABS 10 dde JRIOUS | INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
T flose Mwm—-——ﬂ » PN pgptat hinpmmpint \..—\.-—.,.ﬁ-.__»uj'l
T -50 dBm J'
. powmted &
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.99422 MHz -56.60 dBm -43.60 dB 30.000 MHz 815.000 MHz 100.000 kHz 794.51641 MHz -56.57 dBém -43,57 dB
860,000 MHz 1.000 GHz 100.000 kHz 961.33667 MHz -56.36 dBm -43,36 dB 860,000 MHz 1,000 GHz 100.000 kHz 892.83000 MHz -56.32 dBm -43,32 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.93677 GHz -45.31 dBm -32.31 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -45.40 dBm -32.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89226 GHz -41.02 dBm -28.02 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90626 GHz -41,17 dBm -28.17 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.91627 GHz -41.72 dBm -28.72 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.01677 GHz -41.61 dBm -28.61 dB&
_— —
)i 2 )i w
L JL ) L L J
11
Highest Channel / QPSK
pec 1 @
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k [T
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
) e ~ Iam—f A
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 807.02734 MHz -56.61 dBm -43.61 dB
860,000 MHz 1.000 GHz 100.000 kHz 992,04333 MHz -55.91 dem -42.91 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.98625 GHz -45.63 dBm -32.63 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.,98925 GHz -40,95 dBm -27.95 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.93227 GHz -41.76 dBm -28.76 d&
i
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